
© 2017 HDR, Inc., all rights reserved.

7 June 2017

BACWA Workshop #2: Nutrient 
Reduction by Treatment 
Optimization and Upgrades Update



1. Background

2. Case Studies

3. Draft Findings of Nutrient Removal 
Reports
a) Optimization

b) Sidestream

c) Upgrades

d) No Net Load Increase

4. Key Variables that Impact Results

5. Regulatory: N versus P

6. Results of Recycled Water/CIP Surveys

7. Sea Level Rise

8. Next Steps

Agenda



Project Background



Watershed Permit

April 9, 2014



 Issued April 9, 2014 – Regional Water Board Order No. R2-2014-0014 

Requirements:

 Scoping and Evaluation Plan (Accepted first quarter of 2015)

 July 2018: Task 1 - Conduct treatment plant optimization and sidestream treatment 

evaluation for nutrient load reductions (Submittal deadline is July 2018)

 July 2018: Task 2 - Conduct treatment plant upgrades and analysis of removal by 

other means for nutrient load reductions (Submittal deadline is July 2018)

 Annual Reporting (Annual submittal in October from 2015 through 2018)

Watershed Permit Requirements



37 Participating 
Agencies



Overview / Status of Study

Scoping
Plan

Evaluation
Plan

Data 
Collection 
& Analysis

Plant
Optimization

Sidestream
Treatment

Facility 
Upgrades

By Other 
Means

Nutrient
Reduction Plan

Synthesis

Completed Drafts Completed Upcoming



Treatment Levels

Level Study Ammonia TN TP

Level 1 * Optimization -- -- --

Level 2 * Upgrades 2 mg N/L 15 mg N/L 1.0 mg P/L

Level 3 * Upgrades 2 mg N/L 6 mg N/L 0.3 mg P/L

* The seasonal impacts will be considered for all three treatment levels:
- Dry Season = May 1 to September 30
- Wet Season = October 1 to April 30



 Basis of Evaluation
o Identify no / low cost strategies to reduce 

effluent nutrients
o Planning Period: 2025 Horizon
o Loading: 0% Increase in Flows and 15% 

Increase in Loads
o Design Criteria: Aggressive – no permit limits

 Optimization Concepts
o Use offline tankage
o Operate in split treatment mode
o Modify operational mode (e.g., raise SRT)
o Add chemicals 
o Process control instrumentation
o Add internal recycle for denitrification

Optimization Approach



 Basis of Evaluation
o Identify upgrade strategies to meet effluent 

targets
o Planning Period: 30 Years
o Loading: Design Capacity
o Design Criteria: Reliability – meet permit 

limits

 Concepts
o Sidestream Treatment
o Design Facilities for Level 2 that could be 

further upgraded to meet Level 3 – no 
stranded assets

o Technology Status: Established 
Technologies

Upgrades Approach

Level Ammonia TN TP

Level 1 -- Optimization   --

Level 2 2 mg N/L 15 mg N/L 1.0 mg P/L

Level 3 2 mg N/L 6 mg N/L 0.3 mg P/L

Treatment Levels



Case Studies



Pinole

Straight forward, in process of upgrading



Pinole Optimization and Upgrade Concepts
Process Current Optimization * Sidestream NNLI Level 2 Level 3

Primaries Yes -- - Yes CEPT CEPT
Act Sludge BOD -- - BNR (MLE) BNR (MLE) BNR (4-

stage)
Sec Clarifier Yes -- - Replace 

Existing
Replace 
Existing

Replace 
Existing

Peak Flow - -- - Contact
Stabilization

Contact
Stabilization

Contact
Stabilization

Filter - -- - - - Denite Filter
Carbon - -- - - - Yes
Fe/Al/Poly - -- - - - Fe/Pol
Sidestream 
Treatment

- -- No for NH4
Yes for TN
Yes for TP

- - -

* Plant is under construction for upgrades to meet Level 2



Pinole Level 2
Grit 

Removal

Anaerobic 
Digesters

Thickening

WAS

Dewatering

To Landfill

RAS

Pinole 
Influent 
Sewer

Hercules 
Influent 
Sewer

Primary 
Clarifiers

Aeration Basins

Secondary 
Clarifiers Disinfection Effluent 

Pumping

Influent 
Pumping

Screens

Rodeo 
Sanitary 
District 
Outfall

Sludge 
Blending Emergency 

Shallow 
Water 
Outfall

Bypass @ 12 mgd

Ferric

AERANX

Mixed Liquor Return

2 3

1

1. CEPT: use the recently implemented chemical feed facilities
2. Nit/Denite: expand the aeration basins to operate as nitfrication/denitrification (ability to operate in 

contact stabilization mode during wet season)
3. Secondary Clarifiers: replace with new secondary clarifiers



Pinole Level 2 Aerial

2

3

1

3

2

1. CEPT: use the recently implemented chemical feed facilities
2. Nit/Denite: expand the aeration basins to operate as nitfrication/denitrification (ability to operate in 

contact stabilization mode during wet season)
3. Secondary Clarifiers: replace with new secondary clarifiers



Level 2 Upgrades

BNR BasinModify

Clar Clar

Pump

CEPT



Pinole 
Level 3

Grit 
Removal

Anaerobic 
Digesters

Thickening

WAS

Dewatering

To Landfill

RAS

Pinole 
Influent 
Sewer

Hercules 
Influent 
Sewer

Primary 
Clarifiers

Aeration Basins

Secondary 
Clarifiers Disinfection Effluent 

Pumping

Influent 
Pumping

Screens

Rodeo 
Sanitary 
District 
Outfall

Sludge 
Blending Emergency 

Shallow 
Water 
Outfall

Bypass @ 12 mgd

Ferric

AERANX

Mixed Liquor Return

2 3

1

4
5
6

1. CEPT: use the recently implemented chemical feed facilities
2. Nit/Denite: expand the aeration basins to operate as nitfrication/denitrification (ability to operate in 

contact stabilization mode during wet season)
3. Secondary Clarifiers: replace with new secondary clarifiers
4. Denitrifying Filters: add denitrifying filter complex
5. Carbon: add external carbon source
6. Metal Salt: add metal salt chemical feed facilities 



Pinole Level 3 
Aerial

2

3

1

3

4
5

6

2

1. CEPT: use the recently implemented chemical feed facilities
2. Nit/Denite: expand the aeration basins to operate as nitfrication/denitrification (ability to operate in 

contact stabilization mode during wet season)
3. Secondary Clarifiers: replace with new secondary clarifiers
4. Denitrifying Filters: add denitrifying filter complex
5. Carbon: add external carbon source
6. Metal Salt: add metal salt chemical feed facilities 



BNR BasinModify

Clar Clar

Pump

Filter

MeOH

Al

CEPT

Level 3 Upgrades



Napa

Challenging due to ponds and seasonal flow variations



Challenges at Napa

Inline
DAF 

Clarifier and

Secondary 
Effluent 

Equalization

 Split treatment and seasonal storage
 High ammonia in DAF clarifier effluent seasonally
 Not able to reliably meet Level 2 for TN during the winter
 Limited or no discharge in dry season (May through September)



BACWA Upgrades
Process Current Optimize NNLI Level 2 Level 3

Primaries with Ferric
Addition

Yes Increase 
winter dose

Increase dose Increase 
winter dose

Increase winter 
dose

Act Sludge BNR (Step-
feed)

BNR (Step-
feed)

BNR (Step-
feed)

BNR (Step-
feed)

BNR (4-stage)

Alkalinity Yes Yes Yes Yes Yes

Ponds / DAF 
Clarifier

High Strength 
Ammonia 

(Seasonal)

High Strength 
Ammonia 

(Seasonal)

High Strength 
Ammonia 

(Seasonal)

High Strength 
Ammonia 

(Seasonal)

High Strength 
Ammonia 

(Seasonal)
Act Sludge for DAF 
Clarifier Effluent

- - BNR (4-stage / 
flexible)

BNR (4-stage / 
flexible)

BNR (4-stage)

Secondary Clarifier 2 2 3 3 3

Filter Partial Partial Partial Partial Expand; add 
ferric chloride

Carbon - - Yes Yes Yes



Level 2

(1) Ferric chloride. Use existing chemical facilities (wet season).
(2) Methanol. Add methanol (or other carbon source) (wet season).
(3) Aeration Basins. Add two (flexible configuration with anoxic zones) for nitrification and 

denitrification of DAF clarifier effluent (wet season only), 
(4) Secondary Clarifier. Add one (wet season only), 

Inline
DAF 

Clarifier and

Secondary 
Effluent 

Equalization

1

2

3 42



Level 2

2

(1) Aeration Basins       
(2) Secondary Clarifier
(3) Methanol



Level 3

1

2

3 42

Inline
DAF 

Clarifier and

Secondary 
Effluent 

Equalization

1

32

4 52

6 7

(1) Ferric chloride. Use existing chemical facilities (wet season).
(2) Methanol. Add methanol (or other carbon source) (wet season).
(3) Aeration Basins. Convert to 4-stage BNR and add two basins
(4) Aeration Basins. Add two (flexible configuration with anoxic zones) for nitrification and 

denitrification of DAF clarifier effluent (wet season only), 
(5) Secondary Clarifier. Add one (wet season only), 
(6) Ferric Chloride. Before filters. 
(7) Filters. Add media to sixth filter cell. 



Level 3

4

(1) Aeration Basins 
(Upgrade) 

(2) Aeration Basins 
(New)

(3) Aeration Basins 
(New)    

(4) Secondary Clarifier
(5) Filters with Chemical 

Addition
(6) Methanol



Draft Findings of Nutrient Removal 
Reports



Preliminary Optimization Results

Marketing is putting together 
different pics for dividers



Which nutrients are easiest to remove?
 Ammonia load reduction is most difficult

o Increasing SRT for plants with act sludge
o Operating Trickling Filter as a Nitrifying 

Trickling filter
 TN load reduction is possible if 

ammonia removal implemented
 TP load is easier to remove

o Most plants already have metal salt 
chemical feed facilities

o Some have anaerobic zones
o Lose TP removal capability by forfeiting 

anaerobic zone

DRAFT Optimization Findings

Costs
 Total PV

o $180M Dry and $223M Wet
o Ranged from $0.4M to $28M per plant

 Unit Costs
o Flow-weighted Total PV unit cost = ~$0.4/gpd
o Flow-weighted Total PV/lb N rem = ~$1.4/lb N
o Flow-weighted Total PV/lb P rem = ~$12/lb P

 Not all plants can reduce ammonia/TN loads 
for both dry and wet seasons:
o 21 of 37 plants for dry season reduction
o 19 of 37 plants for wet season reduction

Load Reduction w/Respect to Current Discharge:
o Ammonia load reduction is 18%
o TN load reduction is 10%
o Overall TP load reduction is 44%



12
9

1

6

10

2 2

25

16

0

5

10

15

20

25

30

Nu
mb

er
 of

  P
lan

ts 
ou

t o
f 3

7 
Summary of DRAFT Optimization Findings

For Ammonia and TN 
Load Reduction

For TP Load 
Reduction



0

1,000

2,000

3,000

4,000

5,000

6,000

0

5

10

15

20

25

30

lb 
N/

d

$ M
il

Optimized Dry TN Load Reduction Dry

DRAFT Optimization Total PV Costs

*Draft Results are Sorted by Permitted Capacity

Dry Flow-Weighted Ave = 
$12 Mil per Plant



0

1,000

2,000

3,000

4,000

5,000

6,000

0

5

10

15

20

25

30

lb 
N/

d

$ M
il

Optimized Dry Optimized Wet TN Load Reduction Dry TN Load Reduction Wet

DRAFT Optimization Total PV Costs

*Draft Results are Sorted by Permitted Capacity

Dry/Wet Flow-Weighted Ave = 
$12 Mil per Plant



0

1,000

2,000

3,000

4,000

5,000

6,000

0.0

0.5

1.0

1.5

2.0

2.5

3.0

lb 
N/

d

$/g
pd

Optimized Dry TN Load Reduction Dry

DRAFT Optimization Total PV Unit Costs

Dry Flow-Weighted Average = $0.4/gpd

*Draft Results are Sorted by Permitted Capacity



0

1,000

2,000

3,000

4,000

5,000

6,000

0.0

0.5

1.0

1.5

2.0

2.5

3.0

lb 
N/

d

$/g
pd

Optimized Dry Optimized Wet TN Load Reduction Dry TN Load Reduction Wet

DRAFT Optimization Total PV Unit Costs

Dry and Wet Flow-Weighted Average = $0.4/gpd

*Draft Results are Sorted by Permitted Capacity



Which nutrients are easiest to remove?
 Ammonia load reduction is most difficult

o Increasing SRT for plants with act sludge
o Operating Trickling Filter as a Nitrifying 

Trickling filter
 TN load reduction is possible if 

ammonia removal implemented
 TP load is easier to remove

o Most plants already have metal salt 
chemical feed facilities

o Some have anaerobic zones
o Lose TP removal capability by forfeiting 

anaerobic zone

DRAFT Optimization Findings

Costs
 Total PV

o $180M Dry and $223M Wet
o Ranged from $0.4M to $28M per plant

 Unit Costs
o Flow-weighted Total PV unit cost = ~$0.4/gpd
o Flow-weighted Total PV/lb N rem = ~$1.4/lb N
o Flow-weighted Total PV/lb P rem = ~$12/lb P

 Not all plants can reduce ammonia/TN loads 
for both dry and wet seasons:
o 21 of 37 plants for dry season reduction
o 19 of 37 plants for wet season reduction

Load Reduction w/Respect to Current Discharge:
o Ammonia load reduction is 18%
o TN load reduction is 10%
o Overall TP load reduction is 44%



Preliminary Sidestream Results

Marketing is putting together 
different pics for dividers



 Basis of Evaluation
o Identify upgrade strategies to reduce nutrients
o Planning Period: 30 Years
o Loading: Design Capacity
o Design Criteria: